
 
Ministry of the  
Environment,  
Conservation and Parks 
Eastern Region 
Ottawa District Office 
2430 Don Reid Drive, Suite 103 
Ottawa ON  K1H 1E1 
Phone: 613.521.3450  
or 800.860.2195 
Fax: 613.521.5437 

 
Ministère de l'Environnement, 
de la Protection de la nature  
et des Parcs 
Région de l’Est 
Bureau du district d’Ottawa 
2430, promenade Don Reid unité 103 
Ottawa (Ontario)  K1H 1E1 
Tél: 613 521-3450  
ou 800 860-2195 
Téléc: 613 521-5437 
 

 

 
February 12, 2019 
 
Sent by Email: spatterson@deepriver.ca 
 
The Corporation of the Town of Deep River 
100 Deep River Road 
Deep River, Ontario 
K0J 1P0 
 
Attention: Sean Patterson, Director of Public Works  

 
Re: 2018-2019 Inspection Report, Deep River Drinking Water System, DWS # 
[...]
Ministry of the Environment, Conservation and Parks

DEEP RIVER  DRINKING WATER SYSTEM

Inspection Report

Site Number:
Inspection Number:
Date of Inspection:
Inspected By:

220000923
1-I8X8K
Jan 16, 2019 
Christina Des Rochers



 

 
Ministry of the Environment, Conservation and Parks  

Drinking Water System Inspection Report 
 

 

      

Table of Contents: 
 
OWNER INFORMATION 
 

2 

CONTACT INFORMATION 
 

2 

INSPECTION DETAILS 
 

2 

COMPONENTS DESCRIPTION 
 

3 

INSPECTION SUMMARY 7 
      Introduction 7 
      Capacity Assessment 7 
      Treatment Processes 8 
      Treatment Process Monitoring 9 
      Operations Manuals 10 
      Logbooks 10 
      Security 10 
      Certification and Training 11 
      Water Quality Monitoring 11 
      Water Quality Assessment 13 
      Reporting & Corrective Actions 
 

13 
 

NON-COMPLIANCE WITH REGULATORY REQUIREMENTS AND 
ACTIONS REQUIRED 
 

15 

SUMMARY OF RECOMMENDATIONS AND BEST PRACTICE ISSUES 
 

16 

SIGNATURES 
 

17 

APPENDIX A - INSPECTION RATING RECORD  
 

 

APPENDIX B - STAKEHOLDER APPENDIX 
 

 

  
  
  
  
  
 



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  desrocch  on 12/02/2019 (dd/mm/yyyy) Page 2 of 17
Site #: 220000923
DEEP RIVER  DRINKING WATER SYSTEM
Date of Inspection: 16/01/2019 (dd/mm/yyyy) 

‏

OWNER INFORMATION:
Company Name: DEEP RIVER, THE CORPORATION OF THE
Street Number: 100 Unit Identifier:
Street Name: DEEP RIVER ROAD Rd
City: DEEP RIVER
Province: ON Postal Code: K0J 1P0

     CONTACT INFORMATION

Type: Owner Name: Sean Patterson
Phone: (613) 584-2000 x108 Fax: (613) 584-3237
Email: spatterson@deepriver.ca
Title: Director of Public Works, Town of Deep River

Type: Operating Authority Name: Brad Sweet
Phone: (613) 687-2141 Fax: (613) 687-7138
Email: bsweet@ocwa.com
Title: Operations Manager, OCWA, Laurentian View Cluster

Type: Operating Authority Name: Stephen Bird
Phone: (613) 584-3141 Fax: (613) 584-2534
Email: sbird@ocwa.com
Title: Operator, OCWA, Ottawa Valley Hub

Type: Operating Authority Name: Brenda Royce
Phone: (613) 687-2141 Fax: (613) 687-7138
Email: broyce@ocwa.com
Title: Process and Compliance Technician, OCWA, Laurentian View Cluster

INSPECTION DETAILS:

Site Name: DEEP RIVER  DRINKING WATER SYSTEM
Site Address: 177 RIVER RD DEEP RIVER  K0J 1P0
County/District: Deep River
MECP District/Area Office: Ottawa District
Health Unit: RENFREW COUNTY AND DISTRICT HEALTH UNIT
Conservation Authority:
MNR Office: Pembroke District Office
Category: Large Municipal Residential
Site Number: 220000923
Inspection Type: Unannounced
Inspection Number: 1-I8X8K
Date of Inspection: Jan 16, 2019
Date of Previous Inspection:

 COMPONENTS DESCRIPTION
______________________________________________________________________________________________________________________



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  desrocch  on 12/02/2019 (dd/mm/yyyy) Page 3 of 17
Site #: 220000923
DEEP RIVER  DRINKING WATER SYSTEM
Date of Inspection: 16/01/2019 (dd/mm/yyyy) 

Site (Name): MOE DWS Mapping
Type: DWS Mapping Point Sub Type:

____________________________________________________________________________________________________________________

Site (Name): SOURCE  WATER
Type: Source Sub Type: Surface Water
Comments:
The Deep River Water Treatment Plant (WTP) obtains raw water from the Ottawa River. The Ottawa River watershed
comprises an extensive drainage basin (approximately 146,000 square kilometers) with approximately 40% of the 
watershed entering the river upstream of the town. Land use upstream of Deep River is predominantly undeveloped 
forest with limited agricultural, forestry and mining activity. The communities upstream of Deep River include 
Rolphton, Stonecliffe, Deux Rivieres, Mattawa and Temiskaming. Other activities include the Rapides-des-Joachims 
(Da Swisha) Hydroelectric Generating Station, the Mattawa Hydroelectric Generating Station, Driftwood Provincial 
Park and Trans Canada Highway No. 17.

The Ottawa River water quality is characterized by low turbidity (0.8 - 5.3 NTU), moderate to high colour (4 - 60 TCU),
and low alkalinity (9 - 34 mg/L as CaCO3), which is typical for Northern Ontario, as stated in the Design Brief by Jp2g 
Consultants Inc. (December 2004). Results of sampling and testing between January 2000 and March 2003 indicate 
the pH ranges between 6.72 and 7.78; and Dissolved Organic Carbon (DOC) ranges from 5 - 7.4. With respect to 
microbiological contamination of the raw water, the Engineer's Report prepared by Azurix North America Engineering 
Corp. (January 2001) outlines that sewage bypassing at upstream municipalities is of concern. Azurix concludes that 
E. coli is present in approximately 50% of raw water samples, and total coliforms are present in about 75% of 
samples.    

____________________________________________________________________________________________________________________

Site (Name): LOW LIFT PUMPING STATION
Type: Source Sub Type: Pumphouse
Comments:
The intake works for the Deep River WTP is located at the Low Lift Pumping Station and consists of a 750 mm 
diameter intake extending approximately 91m into the Ottawa River terminating at a depth of approximately 9 m 
below the surface.  

The low lift pumping station consists of a 9.14 m by 1.52 m by 5.64 m deep low lift pump well and above ground 
building, equipped with three (3) submersible pumps (3 duty, controlled by hours of operation), each rated at 83.1 L/s 
at 25 m TDH; and a raw water main from the low lift pumping station to the water treatment plant.    

____________________________________________________________________________________________________________________

Site (Name): WATER TREATMENT PROCESS
Type: Treated Water POE Sub Type: Treatment Facility
Comments:
The Deep River WTP comprises of the following:

• an in-line static mixer, 300 mm diameter;

• three (3) package flocculation and clarification (Actiflo®) units, each rated at raw water flow rate of 4,773 m³/d, 
consisting of: a rapid mixing basin, an injection chamber, a maturation chamber and a high rate ballasted settling 
basin, scraper and inclined tube settlers; four (4) sand recirculation pumps (three duty and one standby); three (3) 
hydrocyclones; electrical and mechanical equipment and control;

• three (3) dual media sand and anthracite filters with a total area of 56.7 m²;

• two (2) air scour blowers equipped with 18.6 kW motor (one duty, one standby);



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  desrocch  on 12/02/2019 (dd/mm/yyyy) Page 4 of 17
Site #: 220000923
DEEP RIVER  DRINKING WATER SYSTEM
Date of Inspection: 16/01/2019 (dd/mm/yyyy) 

• two (2) backwash variable speed vertical turbine pumps (one duty, one standby) each rated at 236 L/s at a TDH of 
22 m;

• piping and control to facilitate filter to waste;

• electrical and mechanical equipment and control;

• two (2) clear wells, one with a capacity of 1,364 m³, and a second with a capacity of 1,507 m³; and two (2) pump 
wells, one with a capacity of 90 m³ and the other with a capacity of 110 m³;

• four (4) vertical turbine high lift pumps (one duty, three standby), each rated at 87 L/s at a TDH of 82 m;

• a gaseous chlorine disinfection system consisting of one (1) bank of four (4) 68.2 kg cylinders;

• chlorine solution lines, one leading to an injection point at the filter outlet header prior to the clear wells, and the 
other  leading to an injection point in the pump well upstream of the high lift header; and,

• a chlorine gas scrubber system.

The chemical storage and feed systems consist of the following:

• a primary coagulant (PAS8) feed system consisting of two (2) liquid coagulant tanks, , one (1) tank is 51,200 L 
capacity and one (1) day tank is 6,600 L,  and two (2) chemical feed metering pumps (one duty, one standby) with a 
flow capacity of 101 L/hr and chemical feed line prior to the Actiflo® units;

• pH/alkalinity adjustment consisting of two (2) tanks, one (1) is 51,200 L and one (1) day tank of 3,400 L, of liquid 
caustic soda and four (4) chemical feed metering pumps (two duty, two standby) each with a flow capacity of 60 L/hr 
and chemical feed lines to the raw water pipe (pre-alkalinity) just upstream of the static mixer, and to the distribution 
header;

• coagulant aid for the water treatment clarifiers consisting of two (2) dry polymer preparation systems each consisting
of 3,400 L dissolving tank with mixer; four (4) chemical feed metering pumps (three duty, one standby) each with a 
flow capacity of 90 L/hr and chemical feed lines to the three package treatment units injection chambers;

• coagulant aid for the wastewater clarifier unit consisting of two  (2) dry polymer preparation systems each consisting
of 3,100 L dissolving tank with mixer; three (3) chemical feed metering pumps (two duty, one standby) each with a 
flow capacity of 45 L/hr and chemical feed lines to the hydrocyclones reject pipe, and to surge tank pumps discharge 
pipe;

• coagulant aid for the dewatering centrifuge consisting of one (1) dry polymer preparation systems each consisting of
3,400 L dissolving tank with mixer; two (2) chemical feed metering pumps (one duty, one standby) each with a flow 
capacity of 90 L/hr and chemical feed lines to the sludge dewatering centrifuge inlet; and,

• dechlorination chemical (sodium bisulfite) feed system, which is currently not operational and;  • hydrofluosilicic acid 
feed system consisting of a 210 L storage tank and two (2) chemical feed metering pumps (one duty, one standby) 
each with a flow capacity of 4 L/hr and chemical feed line to the distribution header.  

Process instrumentation for the WTP consists of eight (8) turbidimeters continuously monitoring the raw water, 
Actiflo® units (clarified water), filter effluent, treated water and the wastewater clarifier supernatant; one (1) pH meter 
continuously monitoring the raw water feed to clarifiers after the static mixer, Actiflo® units (at the end of each unit 



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  desrocch  on 12/02/2019 (dd/mm/yyyy) Page 5 of 17
Site #: 220000923
DEEP RIVER  DRINKING WATER SYSTEM
Date of Inspection: 16/01/2019 (dd/mm/yyyy) 

prior to the filters), treated water prior to and after final pH adjustment; one (1) chlorine analyzer monitoring prior to 
clearwell #1 to provide early indication of changes in residual; two (2) chlorine residual analyzers continuously 
monitoring the treated water at the end of the clear wells and before leaving the WTP (on the discharge header); one 
sulfite ion monitor continuously monitoring the wastewater clarifier supernatant discharge pipe (not in use); and a 
fluoride ion analyzer continuously monitoring the fluoride residual in the treated water on the distribution header.

The WTP is further equipped with a standby 600 kW diesel generator complete with fuel storage tank for back-up 
power.

____________________________________________________________________________________________________________________

Site (Name): ELEVATED STORAGE TANK
Type: Other Sub Type: Reservoir
Comments:
The Town of Deep River stores treated water in a 1,513 m³ elevated water storage tank (30.5 m) located on the 
corner of Deep River Road and Highway 17, south of the water treatment plant.  Treated water flows by gravity from 
the tower into the municipal distribution system. Water level sensors contained within the elevated storage tank 
activate/deactivate operation of the high lift pumps. The reservoir is contained within a locked security perimeter 
fence. A small cinder block structure located near the base of the tower and within the perimeter fencing contains all 
valves necessary for draining and isolating the tower.    

____________________________________________________________________________________________________________________

Site (Name): DISTRIBUTION SYSTEM
Type: Other Sub Type: Other
Comments:
The Deep River drinking water system services a population of approximately 4,109 persons. Construction of the 
Town of Deep River's Water Distribution System was initiated in 1945, and has seen numerous extensions and 
modifications over the past sixty years. The Town's consumers are not provided with individual water meters.

Deep River DWS is also connected to CNL with approximately 9,000 m of 300 mm diameter watermain pipe from the 
booster pumping station to the CNL site. 

The water mains are constructed of mostly cast iron, ductile iron and polyvinyl chloride (PVC), and range in diameter 
from 102 mm (4 inches) to 406 mm (16 inches). There is approximately 75 km of water mains within the distribution 
system and approximately 242 hydrants and hydrant valves.    

____________________________________________________________________________________________________________________

Site (Name): PROCESS WASTEWATER
Type: Other Sub Type: Other
Comments:
Process wastewater is generated from filter backwashing, filter to waste activities and from the sand residuals and 
drainage from the Actiflo® treatment process (Actiflo® waste). The filter backwash wastewater and Actiflo® 
wastewater discharge to the wastewater surge tanks and the wastewater lamella tube settlers clarifier; while the 
Actiflo® overflow, clearwell overflow and filter to waste discharge directly to the ditch and the river. The hydrocyclone 
waste discharges to the lamella clarifier. 

The residue management facility (wastewater treatment) consists of two (2) filter backwash wastewater surge tanks, 
each approximately 113 m³, equipped with two (2) transfer pumps; wastewater tube settlers clarifier with supernatant 
discharge line to the river; and a sludge thickener tank equipped with two sludge pumps that convey the thickened 
sludge to a dewatering centrifuge with supernatant discharge to wastewater surge tanks. The screw conveyor was 
extended to allow emptying into a dump truck for disposal.

There is a sodium bisulfite feed system that is operational but it is not being used. There is currently no need to 
dechlorinate the supernatant being discharged to the Ottawa River as there is no chlorine present in the supernatant 
being discharged to the river.    



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________

Report Generated for  desrocch  on 12/02/2019 (dd/mm/yyyy) Page 6 of 17
Site #: 220000923
DEEP RIVER  DRINKING WATER SYSTEM
Date of Inspection: 16/01/2019 (dd/mm/yyyy) 

____________________________________________________________________________________________________________________

Site (Name): PROPOSED ALTERATIONS
Type: Other Sub Type: Other
Comments:
Schedule C: Authorization to Alter the Drinking Water System, dated April 15, 2016, to be incorporated into the 